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Name of Goods: LITHTUMION BATTERY (RECHARGABLE)
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Test Report for UN38.3
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L LERL I/ e 26/ CRE T 2L /4 T L) (T 78 )
Chinese |PA04-A701-B 25.34V/218Wh

Name of Sample

B LITHIUMION BATTERY (RECHARGABLE)
English [PAO4-A701-B 25, 34V/218Wh

O I o A2
B i SIP-1405001
Test No
LR LA W R R~
Consignor STL Technology Co., Ltd
A LA B B B 2 A
Manufacturer STL Technology Co., Ltd.
U IR BaE CCTayiEimm i)
Test Method UNITED NATIONS”Recommendations on the TRANSPORT OF DANGEROUS GOODS”
F) o bt BE W T aE i)
Criterion UNITED NATIONS”Recommendations on the TRANSPORT OF DANGEROUS GOODS”
R T AR Ah A (PN 2 40 e ith)
Appearance Black plastics cement shell (containing li—ion cell)
AL 3
Rrilligie 20144£05 H 10 H-20144F05 H 23 H
Test Date
KT e FEARAL ; v bty R 3D ; bt Ah R G Al 0 A
i Altitude simulation;Thermal test;Vibration;Shock;External short
Test Item . : )
circuit;Impact;Overcharge
ST ST FE A 2oL UNSS. SITUAS I, 46y 45 4 4%
ﬁiﬂjlllfpw
Sl The sample has passed the test items of UN38.3
Gkl %% H i (Date) 12014405 H 23
ik
Comment »//////
R S A M TAL IR 200 S NI ASB Unit |y e
Consigner 5, Export,processing Zone, No 200 Su Hong i 3 z 215021
Address /)A“ Rd. Suzhou Industrial Park Bk Yk
Heif | AR Ty /
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#%Zﬁ: . T AN Luggie 25.2V 216Wh

Name of Sample: /
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Consignor: FREERIDER CORP.

Shanghai Research Institute of Chemical Industry Testing Centre
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SRICI Testing Centre Test Report NO. 1114060188
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& smdk Al Luggie 25.2V 216Wh
5L AR Chinese
Name of Sample 3
Plel s 5 )
English
PER S 1114060188
Sample No.
E ¥R EER A RAR
Consignor FREERIDER CORP.
g A o R A PR A
Manufacturer Trend Power Technology Co., Ltd.
BTk BEAIE (T el Ryns MBS R Y AR T
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3
Yz AR BEAE (kT fall ftiisin M RS FNERHE T
Criter ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 UNITED NATIONS *Recommendations on the TRANSPORT OF
riterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3
S S L fa YE AT
Appearance Black Plastics cement shell
H k% B H 2013-10-31 et 8 5 2013-11-22 ~ 2013-12-03
Accepted Date Test Date
RE; FME
&E“;ﬁ 2 Vibration, External short circuit
Test ltems
AR, HREIRED. SMERMFEREE (T 1 R B 8 i 1A AT AR HEF AT
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 9kiMETE K. The sample has passed the vibration.
Wittt External short circuit of UNITED NATIONS *Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
Conclusion
~
4 H A (Date)f g E&Aﬁ— ’/,_
o : o vV ZEL
%3 T % ¥ 4 B b flRechargeable Lithium Battery.
| e Bai B 11131001608 8 < et g [ 4 2
Comment J—% &
s ( .o\
kit / \\@sﬁﬂﬂ /
Consignor
Addrgss Post Code
Yok % | AR L 1 Yt ‘1;:] b
Approver: Checker: Compiler:
"%

Title:

B TFEF (Vice chief engineer)
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Test Report

BT f o WAHEHIEM PAOA-ATO2-B 25.55V 291Wh
Name of Sample: /
RiH A Qg (1) /AT FREERIDER CORP.

Consignor: f

Shanghai Research Institute of Chemical Industry Testing Centre
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SRICI Testing Centre Test Report NO. 1115050134
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% X A FEHRE AL PAO4-AT02-B 25. 55V 291Wh
B 4 AR Chinese
Name of Sample %3( /
English
Fdubh 5 1115050134
Sample No.
EXTR V2 H#% (M) /A% FREERIDER CORP.
Consignor /
A TR IR AN B A
Manufacturer #
e R BEE T famiEyaimmEiscy R isEFury

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNTTED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

H A A E (RTRERDERPENSE W FREEMND
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
=N .
A’#"” "L IR
ppearance Black Plastics cement shell
; o
H &% A 9015-05-20 - RALIE B I 2015-06-04 ~ 2015-09-17
Accepted Date Test Date
¥l B PR K ; s vy AN RS dE e it A E SRR
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
Sk, EZFEAFTERAE CLTRRREYZEHmIEINE R MFREFEm)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3FRAEE K,
I 4E# |The sample has passed the test items of UNITED NATIONSARE idations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and ,.
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
iﬂﬂ%mmﬁg
P Al 78 A FE M A Rechargeable Lithium Battery. /
Comment
ki AoE / R ALy
Consignor BOAS1
Address Post Code
o 14 | W" FH «m@% g\ '+
Approver: il Checker: Compller g
R

Title:

RIS THEN (Vice chief engineer)
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* CNASLO748 Test Report

7}5.‘%‘__?"—_, A ﬁ;j: . g%g%j’%’?@%ﬂmggie/mggie Series PA04-A700-C 25.2V

Name of Sample: /
sy HBERHERAR

Consignor: /

National SuperV|S|on & Inspection Centre for Safety Quality
of Chemicals and Chemical Articles
Shanghai Research Institute of Chemical Industry Testing Centre
( Shanghai TECH. Chemical industry Testing Co.,Ltd )
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SRICI Testing Centre Test Report NO. 1113040048
1/11
P HHEE T EMAHLuggie/Luggie Series PAQ4-AT00-C 25.2V 252Wh
H o 4 Chinese
Name of Sample E /
English
Hduthg 1113040048 |
Sample No. =
ZRE R A TRA T |
Consignor /
A ERL FEREROERAT -
Manufacturer SIMPLO TECHNOLOGY CO., LTD. ?
Bl ok BEE (RTREREWERHENS AEMREFH)

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method | OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 38.3

R R AT BE&E (RTREEEYERENST REMERETFM)Y
o ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3

e ShAL RO T

Black Plastics cement shell

Appearance
S > €2 3 Al b
HoeiEg B 5 2013-04-10 WRALIE B A 2013-04-16 ~ 2013-05-27
Accepted Date Test Date
o5 B e B B 93 ; ik ; SME RS BT 1L TR R ; SRR _
SR Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge

EWR, ZHEMTEBRAE (RTRERERYEHRNEND wﬂ%%ﬂﬁ&?ﬁ?»
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3FFHEZESR

i The sample has passed the test items of UNITED PTON Rec""o endations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests iIteri '
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.

P 7 75 4 H Jtt Z1Rechargeable Lithium Battery. | §
7 S
Comment ﬁ I(m SO

it 4k / ;b[s P 0@, 5 |
: /
CXS:EZZF Post Code
w1 VH mgs 4]
Approver: :\L&" V’(]ﬂ Checker: %ﬁi e Compiler:
;p{%\ N RS
Title: EUE&IEJW (Vlce chief engineer)




